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Physical parameter 202207 Ji2
R 5
Description PAG Grade FS212A
it P b o SRR B L
Color N handling 23°C. 24h Environment 23°C 50%RI
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Properties Unit method Test condition v yp
Index values
Yy¥EPEEE Physical property
WE g/cm’ 1501183 - 1.09£0.02 1.09
Density
Iy
Kmk%ﬁﬁé% . % 1S03451-1/A - <2 0
Ignition Residue
ot 1.240.1 1.2
g e S , B aralle
. . % 150294-4
Material Shrinkage Rate FEH
. 2.1+0.1 2.1
Vertical
PPEfE Thermal property
SEAR LB R . .
VMelt Flow Index g/10min 1S01133 250C, 2.16kg 1012 11.2
ML FE Mechanical property
P , .
Tensile Stress at Break MPa 150527 50mm/min 505 53
- %) 0. 2%
%ﬁ§%1${§3£ % 1S0527 50mm/min >180 185
Elongation at Break
sy s
3 5L MPa 150178 2mm/min 65+10 68
Flexural strength
2y el o =N
= iR MPa 150178 omm/min 1600200 1700
Flexural Modulus
e . i )
Notched Impact Strength ki/m I50179-1 45%5 48
A S G Eh b o B (—40°CHRE 2h /5
) kj/m 1S0179-1 - 355 36
Notched Impact Strength
MRBEPERE Flammability
UL #RBeSE2 _ _
Flame Retardancy Class UL-94 HB HB
B Usage suggestions
- . T .
@L}(ﬁ?/mlﬁ/ﬁ‘f.lﬂfiecommend drying _ C/h B 80-100/4-6 _
temperature /time
iﬁ%ﬁ%ﬁzéﬁﬁﬁﬁﬂaﬁiRecommend B C B 230-250 _
injection molding temperature
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The above data are laboratory test results
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as reference only

Product physical performance reference standard

Typical values: Representative actual test results.




